City of Quincy
City Hall
404 West Jefferson Street
Quincy, FL 32351

wWWwWWw.myquincy.net

..in the heart of Florida’s Future

Guincy

Meeting Agenda

Tuesday, September 9, 2014
6:00 PM

City Hall Commission Chambers

City Commission

Derrick Elias, Mayor (Commissioner District Three)
Micah Brown, Mayor Pro-Tem (Commissioner District Two)
Keith Dowdell (Commissioner District One)

Andy Gay (Commissioner District Four)

Daniel McMillan (Commissioner District Five)



http://www.myquincy.net/

AGENDA FOR THE REGULAR MEETING OF
THE CITY COMMISSION OF
QUINCY, FLORIDA
Tuesday
September 9, 2014
6:00 PM
CITY HALL CHAMBERS

Call to Order

Invocation

Pledge of Allegiance

Roll Call

Special Presentations by Mayor or Commission
[...]
project enhancement, cost containment strategies, and system capabilities related to community
growth and development. Specific topics include permit compliance, system improvements, unit cost
data, and historical trends for present treatment capacities.

CH2M HILL’s commitment to quality service is confirmed through specific accomplishments
described in this report. The report includes work CH2M HILL employees initiated to ensure
continued exemplary service to citizens.

Our success is exemplified through the continued support received from City officials. We would like
to express our appreciation to Mr. Mike Wade, Mayor Keith Dowdell, and City department directors
and commissioners. CH2M HILL understands the importance of developing strong relationships with
our clients and feels the Quincy team is a prime example of this concept.

The completion of our work in 2013 marks 19 years of our successful partnership and another year of
quality service provided to citizens. This report summarizes activities and accomplishments for
contract year 2012 — 2013.

OMO071114232142DEN City of Quincy, Florida 1



Water Treatment Facility

General Overview

On February 17, 2003, the City switched from the surface water facility, located on North Adams
Street, to the well field system, located near the Mt. Pleasant community on State Highway 90 West.
From October 1, 2005 through September 30, 2006, the City’s water treatment system consisted of
the well field, located past the Mt. Pleasant community, with two ancillary water wells, located within
city limits for emergency supplies. The well field consists of four wells that pump to the existing

ground storage tanks. From the ground storage tanks, three high service pumps transfer water to three
~elevated storage tanks.

A computer supervisory control and data acquisition system controls the well field and high service
pumps. The treatment processes—used for well water—consists of chlorine for disinfection and
fluoride for dental hygiene purposes. The well field system is staffed 8 hours per day, 5 days per
week, and 4 hours each on Saturday and Sunday.

The distribution system is looped, which means changes occurring at a specific site affect the
dynamics of the entire system. Should a sudden or unexpected high water demand occur, such as a
major fire, staff is prepared to take immediate action to minimize adverse impact to the City’s water
system. Given the topographical elevations in the City vary significantly, maintaining consistent
pressure and volume requirements presents a constant challenge. CH2M HILL'’s proven operations
strategies consistently met the needs of the City’s water customers during the past year.

Storage capacity consists of one 500,000 gallon elevated storage tank, two 300,000 gallon elevated
storage tanks, one 1 million gallon (mg) ground storage tank, and two 500,000 gallon ground storage
tanks—with a total combined capacity of approximately 3.1 mg. In the unlikely event a complete
system failure occurs, CH2M HILL’s emergency response plan directs facility staff to retain all stored
water reserves and distribute as directed by the City.

CH2M HILL provides checks and balances to ensure consistent operations, minimizing the
chance of interruptions to water service. The following are routine procedures used at the water
treatment facility:

« Prevent and predict future issues through a complete computerized preventive and corrective
maintenance program for all water treatment equipment.

o  Perform regularly scheduled amp draws for all pump motors, predicting problems that may occur
before a motor burns up, thus decreasing down time and increasing repair costs.

« Use established technical service representatives for system components, which allows for faster
repair times when a problem is beyond our ability to fix in-house.

« Complete trend charts that track daily system performance, allowing operations personnel to
see any problems developing ahead of time and optimizing system performance during longer
time periods.

2 City of Quincy, Florida OMO071114232142DEN



o Perform daily quality control analyses for each test parameter, which include known standards
and duplicate analyses to ensure both accuracy and precision.

» Respond immediately to all complaint calls; every effort is made to determine the nature of the
problem and the means to prevent recurrence.

CH2M HILL maintains close watch on the City’s water treatment system. All data, documentation,
and records are readily available to the City for review upon request.

As the City grows and water requirements increase, CH2M HILL is aware of the fact the water
system must meet average daily demands—with reserve capacity for peak demands during high
consumption periods. Storage levels are constantly monitored from the operations control room.
Minimum levels have been established in-house, based on previous experience and historical flow
data; these vary seasonally. Monitoring water storage ensures an adequate, safe supply for customer
consumption in all situations.

Monitoring water storage also accounts for reserve supply in the event of firefighting use. The present
capacity of the water treatment system is approximately 3.62 million gallons per day (mgd). Based on
minimum standards set by the U.S. Environmental Protection Agency (U.S. EPA) for flowing water
pressure, we estimate the maximum output capability of the water system at approximately 3.0 mgd.

The annual daily flows in 2012 — 2013 averaged 1.27 mgd. The state permits the City to withdraw a
daily maximum of 3.62 mgd and a maximum total of 73 mg for the month. The water treatment
system produces approximately 42.3 percent of its ‘capacity, or 35.1 percent of its

permitted maximum.

In addition to the surface water facility, the City has two operational backup wells; these wells are
used only in emergency conditions (due to high hydrogen sulfide content of produced water). The
well field, consisting of Wells No. 6, No. 7, No. 8, and No. 9, supplied 464 million gallons of water to
the system. The total water pumped to the City’s water system in 2012 and 2013 was 464 million
gallons. A very small amount of water was added to the system from Wells No. 2 and No. 4; this was
pumped to retrieve samples for compliance testing and during emergencies when the wellfield was
not available.

Historical Comparison 2011-2012 vs. 2012-2013

Water consumption decreased from approximately 1.43 mgd to 1.27 mgd, based on a 12-month
moving average. This water consumption equates to an average annual decrease of 0.16 mgd/month
and a total decrease of 58.67 mg for the year. A total of 464 mg of water was produced.

OMO071114232142DEN City of Quincy, Florida 3



Exhibit 1 displays water treatment facility flow comparisons from 2011-2012 to 2012-2013.

Exhibit 1
2012 - 2013 Water Treatment Facility Flow Comparison

2012/2013 WTP Flow Comparison 22011/2012 ®2012/2013

1.80
1.60
1.40
1.20
1.00

50.80

=0.60
0.40
0.20

0.00

\\/OQQQ‘Q‘J\Q\/OQ
S FFEFLE Y VP&

Contract Parameters

The cost for services provided by CH2M HILL is based on production of 1.3 mgd for the water
system. From October 2010 to contract year end, the figure is exceeded by five percent on a monthly
moving average.

As represented in Exhibit 2, on the following page, water production is trending above the contract
parameter. The agreement between the City and CH2M HILL allows for a change in scope when the
parameter limit is exceeded by five percent on a 12-month moving average. Most of the increased
usage has come from the water purchased by the City of Gretna.

4 City of Quincy, Florida OMO071114232142DEN



Exhibit 2
Water Production Contract Parameter

N

r Product

on

Customer satisfaction plays an important role in daily operation of the water treatment system. In
order to exceed the expectations of the citizens, CH2M HILL provides the following services:

e  Address all customer complaint calls personally within two hours of call, as directed by the City.

« Document and track all complaint calls, identifying trends for specific problems and allows us to
organize the appropriate remedial action.

-« Conduct special sampling for the utility department to aid in customer complaints, cause of
complaints, and corrective action.

CH2M HILL takes a proactive approach to customer satisfaction. Qur vast resources in the water
treatment industry provide answers for the most difficult questions asked by our customers.

Accomplishments

The following highlights represent improvements and additions to the water treatment facility during
the past year:

o  Performed nitrate and nitrite testing on well field Wells No. 6 and No. 9, and backup
Wells No. 2 and No. 4.

o Collected ten bacteria samples per month to further ensure the water meets state and
federal guidelines.

- OMO071114232142DEN City of Quincy, Florida ‘ 5



e Collected two fluoride samples per month (for outside testing) and five fluoride samples per
month (for in-house testing).

During May 2007, we converted the communications phone line from a dry-line system to DSL high-
speed at the well field and the wastewater facility office. The change to DSL has greatly improved the
system’s reliability but has not completely solved the problems.

At present we are still having issues with communications from the well field communications
building to a couple of wells. When the communication failure occurs, staff manually operate the
wells to provide sufficient water volume to the City. This issue is farther complicated by the fact that
we now provide the Gretna with water. We feel this issue is going to get worse since Gretna is
expanding their water service area to include the Town of Greensboro. These additional flow
requirements could cause some issues if and when the telemetry system goes down.

Maintenance and Repairs

During 2012 — 2013, staff completed many maintenance and repair activities, making the water
treatment plan more efficient. Maintenance and repair activities include:

e Rebuilt chlorination systems at the well field and water facility on Adams Street per FDEP
requirements.

e CH2M HILL staff assisted the Utilities Department Water and Sewer-crew in repairing the
wellfield main break at the Wellfield control building during 2013. Staff worked to assist City
crews from 4:00 pm till 12:00 am to make the repairs. This repair kept the City with potable
water preventing the issuance of a Boiled Water Notice.

e Due to the failure of the windings in the motors the motors had to be rebuilt on Well #7 and
Well #8. This has been an ongoing issue with the wellfield since the facility was placed in
service in 2003. ‘ '

6 City of Quincy, Florida OMO071114232142DEN



Wastewater Treatment Facility

General Overview

The City’s wastewater system is a five-stage Bardenpho activated sludge facility permitted to treat
1.5 mgd of wastewater flow. The facility, located at 300 North GFA drive, was constructed in 1957
and is staffed 7 days per week, 16 hours per day. The facility discharges directly into Quincy Creek,
approximately two miles downstream from the existing water facility intake.

Major components of the facility include the following:
e A bar screen

o @Grit removal system

»  Aerobic digester

» Equalization basins

o Fermentation basins

¢ Anoxic basins

o Aeration basins

s Secondary clarifiers

¢ Traveling bridge filters

o Chlorine contact chambers

OM071114232142DEN City of Quincy, Florida 7



Residual stabilization. Exhibit 3 summarizes actual facility performance during 2012 — 2013:

Exhibit 3
Permit Parameters

Flow (mgd) .900 1.500 Dissolved Oxygen 7.6 5.0
(minimum})
BODS5 (mg/L} 2.24 50 Percent Removal 98% N/A
BOD5
Total Suspended 1.33 5.0 Percent Removal TSS | 98% N/A
Solids TSS (mg/L}
pH (minimum) 6.5 6.0 pH (maximum) 7.1 8.5
Total Phosphorus .39 1.0 Total Nitrogen 248 3.0
Total Copper (ugh) 3.6 Calculation Total Hardness 116 N/A
Based on
Hardness
Total Zinc (ugh) 49.4 Calculation
Based on
Hardness
Fecal Coliform (No./100 mis} 1 200
Percent Capacity of Permitted Flow 62 N/A

Exhibit 4 displays actual facility flow compared to permit flow in 2012 - 2013.

Exhibit 4
Wastewater Actual Flow

T LT Wfa's‘tewaté;; Actual Flow
1.80.

160 -
1.40 - —
S E—

" 0.60 -
. 0.20 : : : ’
#0.00 +———————— T

NN N ® M M Mmomm ™ M
T %Y Y.y Y OTOYToOT.YoOT %
o - TN & RO o e} - LR TR = — o o
2 0 ©. ¢o-8 2 ® 5 3.3 0
C z o »u =2 < =55 < ?

8 City of Quincy, Florida OM071114232142DEN



The facility is operating at 62.78 percent of permitted capacity. The total volume of wastewater
treated last year was 344 million gallons (mg).

Statistical process control procedures were established to ensure continuous compliance with National
Pollutant Discharge Elimination System permit limitations. The mean cell residence time (sludge
age), food to microorganism ratio, and sludge volume indices are tracked weekly to monitor facility
performance. Upper and lower control limits have been established to provide guidance when
approaching critical stages in the facility operation. Unit process control procedures include strategies
for equipment longevity.

Exhibit 5 represents monthly flow in 2012-2013, compared to 2011-2012, with a total decrease of
51.71 mg for the year.

Exhibit 5
2011-2013 Wastewater Facility Flow Comparison

2012/2013 Facility Flow Comparison®2011/2012 82012/2013

1.4
1.2
1.0
0.8
0.6
0.4
0.2
.0.0

MGD

History

The wastewater facility underwent major upgrades in 1978, 1981, and 1999. The anaerobic digester
was converted to an aerobic unit; the trickling filter was converted into a contact stabilization basin;
and the City installed two secondary clarifiers and an emergency stand-by generator in 1978.

Building improvements included a new laboratory and a new lime-stabilization facility in 1981.
During the 1999 upgrade, the facility was converted to the five-stage Bardenpho process. This
included the addition of fermentation zones, anoxic zones, nitrification zones, recirculation pumps,
filtration, and new chlorine contact chambers. The 1999 upgrade also included conversion of an

OM071114232142DEN City of Quincy, Florida 9



existing aeration basin to an anoxic zone and a reaeration zone, and the old chlorine contact chamber
was upgraded to an effluent pump station.

The bar screen, raw pumps, and chlorination system were replaced, and staff added new propeller
aspirators to enable the digester to be aerated without the tank being full. To increase the amount of
sludge that could be hauled, another lime-stabilization tank was added.

The Department of Environmental Protection, via an administrative order issued in November 1995,
mandated an increase in the treatment level of the effluent discharged into Quincy Creek.
Construction commenced in November 1998 to upgrade the facility to meet stricter levels required by
this order. The facility was fully online in March 2000.

Accomplishments 2012-2013

The following highlights represent improvements and additions to the wastewater treatment facility
during the past year:

+  Won Florida Water and Pollution Control Operations Association Safety Award, taking first
place in the state.

« Received “In Compliance” on last FDEP facility inspection.
» Received “In Compliance” on last FDEP biosolids inspection.

o Implemented a new operating strategy to run the facility without some equipment initially
designed for the facility. Staff changed aerator run times, increased chemical feeds, and made
other operational changes to keep the facility in compliance rules and limits.

o The facility has passed the last eleven bioassays under the new bioassay plan.

Solids Disposal

Biosolids generated at the wastewater facility are land applied, in liquid form, to approved application
sites. The emphasis is on the beneficial reuse of biosolids (formerly called sludge); therefore, land
application of liquid sludge is the preferred method. This method replaces drying of the biosolids and
dumping into a landfill. Landfill disposal is costly and depletes space that is usable for other
purposes. The primary limitation for land applying biosolids is wet weather conditions.

The U.S. EPA strictly controls the application of the residuals from the treatment process. Title 40 of
the Code of Federal Regulations, Part 503, details the requirements pertaining to biosolids disposal
and reuse. These rules classify residuals into various types, depending on the components and
treatment level. They are also specific as to accessibility and land use where the application is made.
To meet the requirements set forth in these regulations, the facility uses the lime stabilization process.

Lime stabilization consists of adding lime slurry to biosolids residuals until a specified pH is attained
and maintaining this level for 24 hours. Lime stabilization destroys pathogenic organisms in biosolids
and renders the finished product unattractive to animals and insects—if an untreated product were
disposed of. The stabilized residuals are also analyzed for chemical properties, which include heavy
metals that would be harmful if applied to land in significant quantities.

10 City of Quincy, Florida OMO071114232142DEN



Beneficial components of residuals include a substantial amount of nitrogen, as well as phosphorus
and potassium. These nutrients are necessary for facility growth and are usually applied in the form of
chemical fertilizers to farms or pastureland. The properly treated biosolids application reduces the
need to apply chemicals to land. Nutrients are controlled, by application rates, at levels beneficial to
specific crops, which reduce harmful chemical runoff into environmentally sensitive areas and
groundwater supplies.

: The process represents responsible and beneficial use of a substance that was once disposed of in
—~ landfills, consuming valuable space, or in some cases, even less desirable places such as offshore.

The City disposes of its residuals on pastureland at the Gilbert Farm and hay fields at the Kingry

- Farm. The stabilized product is pumped into a tanker truck and hauled to the site. The liquid is
applied evenly to specific areas of the property, which are rotated to control usage after application.
The total volume of solids disposed of in 2012 — 2013 was 194 dry tons.

~ New Biosolids Facility

Starting in January 2013, CH2M HILL could no longer land apply the biosolids generated by the

wastewater facility onto previously permitted fields without making a major change to the facilities

biosolids treatment systems. The City was able to continue to land apply biosolids at its permitted

N sites by entering into a consent order with FDEP. Under the Consent Order the City could apply until
the last day of 2013 while the City was having a new biosolids handling facility built. The new

, facility construction started in July of 2013. The new biosolids press was received in November and

- installed in its building. The new unit was started up in January of 2014.

OMO071114232142DEN City of Quincy, Florida ' M



Laboratory

Quality control procedures in CH2M HILL laboratories take highest priority. Analytical integrity
ensures process efficiency and provides a reliable database to the City and the permitting authority.
All quality assurance data generated at the site 1s submitted to CH2M HILL’s corporate laboratory
coordinator for review.

The following list reflects routine minimum standards for CH2M HILL laboratories:

e Adhere to CH2M HILL’s comprehensive quality assurance/quality control program for all permit
required analyses. This includes, but is not limited to, precision and accuracy results and
corresponding control charts.

o Manage bound-and-numbered bench sheets for all analytical data required by the City and FDEP.

o Manage chain-of-custody documentation for all samples entering or leaving the facility (internal
or external). These are kept in CH2M HILL bound-and-numbered books.

¢« Maintain a chemical hygiene plan, including material safety data sheets, for all chemicals and